
FOR MODEL/ 適用モデル 

MT76D/86D 
TAMPING RAMMER 

SPEC.NO.L48N6-SMK (MT-76D/86D)

MIKASA SANGYO CO.,LTD. 

三 笠 産 業 株 式 会 社

タンピングランマー 

803-10902

PARTS LIST/ パーツリスト 

YANMAR DIESEL ENGINE 

 

FOR MIKASA PRODUCTS 

三笠製品用 

L48N6-SMK



ＰＡＲＴＳ ＲＥＭＡＲＫ ＩＮＤＥＸ 
 
How to read the marks and remarks used in this parts book. 
 
Section 1 : Explanation of Code Use In “MRK” Column 
   OO : Interchangeable between the new part and the old one. 
   XX : Not Interchangeable between new and old. 
   OX : New part is usable for the old machine but the old part is not usable for the new machine. 
   XO : The old part is usable for the new machine but the new part is not usable for the old machine. 
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing 
      all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo- 
      lved in a new assembly. 
   AD : Newly established(added) 
   DC : Suspended(discontinued) 
   NC : Part number changed 
   QC : Quantity used has been changed 
   NS : Not supplied individually but supplied in an assembly or a group. 
   AS : Special part designed to allow interchangeability between new and old part. 
   CR : Correction 
 
Section 2 : Items Found In “Remark” Column 
 Serial Numbers － Where indicated, this indicates a serisl number range (inclusive) where a particular part is used. 
 Model Number  － Where indicated, this shows that the corresponding part is utilized only with this specific model 
                    number or model number variant. 
# or＊ : All parts with the same number following # or＊ belong to the same assembly. this part cannot be interchanged 
       individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by＊), 
       then all other parts of that assembly must be replaced with new ones. 
Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available. 
 
Section 3: Example 
 

REF  NO. PART  NO. PART  NAME Q’TY MRK REMARKS 
  457(1)  5122-09230 Hinge Metal, Upper/24g   1   -1070 #3 (5) 
  457(2)  5072-09420 Hinge Metal, Upper M16   1 OX(3)  U1071-(6)＊3(7) 

(1) Old part 
(2) New part 
(3) New part usable with old machine, but old part not usable with new machine (reference section 1). 
(4) Old part number is used through this machine serial number. 
(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts 
   in this assembly must be replaced with old ones. 
(6) New part put into use starting with this serial number and is still current. 
(7) New part used in an assembly with other parts marked＊3, to use this part as a replacement for an old part, all 
   other＊3 marked parts must be changed at the same time. 
 
Section 4: Items Found In “MK2” Column 
 (only for suspended products) 
   ! OO (“OO” is shown in figure) : The part shown in lower line is supplied. 
   ! SD : Not available due to termination of production. 
   ! NS : Not supplied individually, but supplied in an assembly or a group. 
   ! PD : Supplied as unit product. 
    SS : Not available after stock run out. 
 
    (The contents of this parts catalog are subject to change without notice.) 
 



部品変更マークの見方 
 
１．パーツリスト中で使用されている項目および記号の意味は下記の通りです。 
 ＭＲＫ欄の記号の意味 
 ＯＯ：新、旧部品は相互に互換性あり 
 ＸＸ：新、旧部品は相互に互換性無し 
 ＯＸ：新部品は、旧部品の代わりに使用できます。その逆は使用できません。 
 ＸＯ：旧部品は、新部品の代わりに使用できます。その逆は使用できません。 
 ＡＤ：新規追加使用となった部品 
 ＤＣ：使用を中止した部品 
 ＮＣ：部品コードナンバーの変更 
 ＱＣ：使用個数の変更 
 ＮＳ：単品での販売をしない部品 
 ＡＳ：部品変更に伴い新旧部品の互換性を持たせるための特殊部品 
 ＣＲ：誤記訂正（正規部品） 
注記１：個々の新、旧部品で互換性が無い場合でも、複数の部品を同時に交換する事により、新部品を旧部品の 
    代わりに使用できる場合が有ります。この場合、下記の REMARKS（備考）欄に記号＊Ｏ，＃Ｏが記入 
    されています。 
 ＭＫ２欄の記号の意味 
 ！ＯＯ（ＯＯ内は数字）：供給する補用部品の互換部品番号（ＭＫ２欄に！のある部品は供給出来ません） 
 ！ＳＤ（ＳＤ）    ：生産終了等のため供給出来ない部品 
 ！ＮＳ（ＮＳ）    ：単品での販売を行わない部品（アッシでの販売） 
 ！ＰＤ（ＰＤ）    ：製品価格表に価格が表記されており、部品での販売をしない部品（製品で販売） 
  ＳＳ        ：生産終了等のため在庫の販売終了後は供給出来ない部品 
 ＲＥＭＡＲＫＳ（備考）欄の記号の意味 
 ＊Ｏ，＃Ｏ  ：互換性のある部品グループを示します。  例）＊１：新部品のグループ 
                               ＃１：＊１に対応する旧部品のグループ 
 －ＯＯＯＯ  ：スペックＮｏ．または製造番号ＯＯＯＯ号機まで使用 
 ＯＯＯＯ－  ：スペックＮｏ．または製造番号ＯＯＯＯ号機から使用 
            例）－１００１：１００１号機まで使用 
              １００２－：１００２号機から使用 
注記２：互換性の無い設計変更を行った場合、参考としてＲＥＭＡＲＫＳ（備考）欄に適用号機またはスペック 
    Ｎｏ．を明記して有りますので、部品発注時にご参照ください。 
注記３：部品表作成の都合上、ＭＫ２欄が省略される場合、各記号が指定欄以外に記入される場合および記号が 
    重複する場合があります。 
２．使用例 

Ref No. PART No. 部品名称 Q’TY MRK REMARKS 
1 1111-11111 リンク １   
1 1111-22222 リンク １ ＯＯ  
2 2222-22222 レバー １  ＃１ －１１５０ 
2 2222-33333 レバー １ ＸＸ ＊１ １１５１－ 
3 3333-33333 コネクター １ ＡＤ ＊１ １１５１－ 

（注意：同一 Ref No.で示す部品は新旧両部品がある事を示します。この場合、旧部品の下に新部品を記し、旧 
    部品との互換性を新部品のＭＲＫ欄に示します。） 
１ ＯＯ          【ＯＯ】部品番号 1111-11111 の旧リンクは、部品番号 1111-22222 の新リンク
に 
                  変更されたもので、新旧部品の相互に互換性があります。 
２    ＃１ －１１５０ 【ＸＸ】部品番号 2222-22222の旧レバーは、部品番号 2222-33333の新レバー 
２ ＸＸ ＊１ １１５１－     と交換出来ません。 
３ ＡＤ ＊１ １１５１－ 【ＡＤ】部品番号 3333-33333の新コネクターは新規追加になった部品です。 
              【＃１、＊１】旧部品のグループ（＃１のマークで示した部品）は、新部品の 
                  グループ（＊１のマークで示した部品）と全ての部品を交換すること 
                  により互換性があります。 
              【-1150､1151-】部品番号 2222-22222の旧レバーは、製造番号 1150号機まで 
                  使用されています。また、部品番号 2222-33333の新レバーと部品番号 
                  3333-33333の新コネクターは製造番号 1151号機から使用されています。 



L48N6-SMK (FOR MT-76D/86D)
1. CYLINDER BLOCK　／　シリンダブロック

BGV0

37

38 1252

39

12

31

34
40
41

30

8
9

11

7
9

5 6

10

26

13
28

48
47

42
46

51

1 
46

42
43

45

49

27
54

53
2925

24
29

50



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

1. CYLINDER BLOCK　／　シリンダブロック ** BGV **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  11429C-01020 BLOCK AY,CYLINDER/L48N6 シリンダブロックＣＭＰ／Ｌ４８Ｎ６－ＳＭＫ 1    

5  114250-01200 STUD, CYL. HEAD ヘツドボルト（Ａ） 2    

6  114250-01210 STUD, CYL. HEAD ヘツドボルト（Ｂ） 2    

7  114250-01221 NUT 8 ナット　８ 2    

8  114250-01251 CAP NUT 8 フクロナット　８ 2    

9  124950-01250 WASHER ザガネ（ヘツドボルト 4    

10  114771-01340 GASKET ASSY,CYL.HEAD/L48N ヘッドガスケット０．５／Ｌ４８Ｎ６ 1    

11  114250-01380 O-RING Ｏリング（タペツトシツ 1    

12  114270-01600 PARALLEL PIN 8X12 ヘイコウピン　８Ｘ１２ 2    

13  114250-01800 SHIM SET シム　ＣＭＰ 1    

24  114250-01830 COVER テンケンマドフタ 1    

25  114250-01841 GASKET パツキン（テンケンマドフタ） 1    

26  22312-040080 PIN 4X8  STRAIGHT ピン　４ｘ８ 2    

27  26226-060182 STUD M 6X 18 PLATED ウエコミボルト（２Ｄ　６Ｘ　１８ 1    

28  26226-060222 STUD M 6X 22 PLATED ウエコミボルト（２Ｄ　６Ｘ　２２ 2    

29  26366-060002 NUT M 6 ツバツキナツト　６ 3    

30  114250-01412 GASKET, CRANK CASE パツキン（クランクケースカバー 1    

31  114284-01452 COVER ASSY, CASE(DRM クランクケースカバー（ＤＲＭ／４８Ｖ６ 1    

34  114250-02100 MAIN BEARING シユジクウケメタル　　／Ｌ４０ 1    

37  114250-35150 PIPE, L.O. ＬＯキユウニユウカン（ソウジユウガワ 1    

38  26106-060252 BOLT M 6X 25 PLATED ツバボルト　　６Ｘ　２５ 14    

39  26106-080352 BOLT M 8X 35 PLATED ツバボルト　　８Ｘ　３５ 1    

40  114250-02200 BEARING US=0.25,MAIN メインメタル　　Ｕ．Ｓ＝０．２５ 1    

41  114250-02210 BEARING US=0.50,MAIN メインメタル　Ｕ―Ｓ＝０．５０ 1    

42  105425-01690 PLUG M16 プラグ（１６） 2    

43  114299-01760 CAP, W/LUB.OIL GAUGE キャップ、　オイルゲージ 1    

45  24311-000180 O-RING 1A P-18.0 Ｏリング　１Ａ　Ｐ　１８．０ 1    

46  22190-160002 SEAL WASHER 16S シールワツシヤ（コマル．ニトリル）１６ 2    

47  114350-01700 COVER, STARTER カバー（スタータモーター 1    

48  26106-100122 BOLT M10X 12 PLATED ツバボルト　１０Ｘ　１２ 2    

49  114299-02030 RETAINER ベアリングオサエ 1    

50  114250-02113 BALL BEARING ベアリング　ＨＲ６３０６Ｇ３Ｃ３ 1    

51  160110-02220 SEAL,OIL オイルシール 1    

52  160210-02220 SEAL, OIL オイルシール２５Ｘ４１．２４Ｘ８ 1    

53  24162-152112 NEEDLE BEARING ニードル（Ｓ　１５２１１２ 1    

54  26106-080122 BOLT M 8X 12 PLATED ツバボルト　　８Ｘ　１２ 1    



L48N6-SMK (FOR MT-76D/86D)
2. CYLINDER HEAD&BONNET　／　シリンダヘッド＆ボンネット

BGW0

34

36

39

41

44

33

30
26

27

24
23

22
31
9 

8 

21
25

10

20

16
19

18

29 11

15

14

12

20

28

1 

7 
6 



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

2. CYLINDER HAED & BONNET　／　シリンダーヘッド＆ボンネット ** BGW **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  11429C-11030 HEAD AY,CYLINDER/L48N6 シリンダヘッド／Ｌ４８Ｎ６ 1    

6  11429C-11100 VALVE, SUCTION /L48N6 バルブ、吸気　／Ｌ４８Ｎ６ 1    

7  11429C-11110 VALVE, /EXHAUST / L48N6 バルブ、排気　／Ｌ４８Ｎ６ 1    

8  114250-11120 SPRING, VALVE バルブスプリング 2    

9  114250-11180 RETAINER, SPIRNG オサエ（ベンバネ 2    

10  11429C-11250 SUPPORT CAM, ARM / L48N ベンワンサポートＣＭＰ／Ｌ４８Ｎ 1    

11  11429C-11260 SUPPORT, ROCKER ARM /L48N サポート、ロッカーアーム／Ｌ４８Ｎ 1    

12  11429C-11650 ARM ASSY, INTAKE /L48N ベンワン（吸気　ＣＭＰ／Ｌ４８Ｎ 1    

14  114250-11240 SCREW, VALVE ADJUST. アジヤスタ（ベンスキマ 1    

15  26856-060002 LOCK NUT 6 ナット２シュ　６ 1    

16  11429C-11660 ARM ASSY, EXHAUST/L48N ベンワン（排気　ＣＭＰ／Ｌ４８Ｎ 1    

18  114250-11240 SCREW, VALVE ADJUST. アジヤスタ（ベンスキマ 1    

19  26856-060002 LOCK NUT 6 ナット２シュ　６ 1    

20  22242-000120 CIR CLIP 12 トメワ（ジク　１２ 2    

21  114250-11340 SEAL, VALVE STEM バルブステムシール 2    

22  119260-11370 CAP, VALVE キヤツプ（バルブ 2    

23  114339-11451 PROTECTOR, NOZZLE /L70N プロテクタ、ノズル　／Ｌ７０Ｎ 1    

24  114339-11551 GASKET, NOZZLE /L70N ノズルシート　／Ｌ７０Ｎ 1    

25  114250-11600 WASHER ザガネ（ベンバネ 2    

26  114250-11901 RETAINER ノズルオサエ／Ｌ４８ＥＥ－ＤＲＭ 1    

27  114718-11910 STUD BOLT M6X65 スタットボルト　Ｍ６Ｘ６５ 2    

28  22351-040008 SPRING PIN 4X 8 スプリングピン　４．０ＡＸ　　８ 1    

29  26106-060452 BOLT M 6X45 PLATED ツバボルト　６ｘ４５ 2    

30  26366-060002 NUT M 6 ツバツキナツト　６ 2    

31  27310-055001 COTTER コッタ（ステム　ＣＯＭＰ　２ヶ＝１ＳＥＴ 2    

33  114771-11310 GASKET, BONNET パッキン（ベンワンシツ／Ｌ４８ＥＥ 1    

34  114771-11970 BONNET CMP ベンワンシツＣＭＰ　　／Ｌ４８ＥＥ 1    

36  114250-03591 SHAFT ASSY, DECOMP. デコンプシヤフト　ＣＭＰ／Ｌ４０ 1    

39  114288-03641 SPRING スプリング　（デコンプ　／Ｌ４０Ａ 1    

41  114288-03950 PIN ピン 1    

44  26106-060552 BOLT M 6X 55 PLATED ツバボルト　　６Ｘ　５５ 3    



L48N6-SMK (FOR MT-76D/86D)
3. AIR CLEANER & MUFFLER　／　エアクリーナー＆マフラー

BGX0

16

26

24
15

25

30

14

14

11
12

10

Fig.2



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

3. AIR CLERNER & MUFFLER　／　エアクリーナー＆マフラー ** BGX **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

10  114772-12010 PIPE, AIR INTAKE インテークパイプ　／Ｌ４８ＥＥ－ＤＲＭ 1    

11  114771-12200 GASKET, AIR INTAKE ガスケット、　インテークパイプ 1    

12  26106-060252 BOLT M 6X 25 PLATED ツバボルト　　６Ｘ　２５ 2    

14  26226-060552 STUD M 6X 55 ウエコミボルト　６Ｘ５５ 2    

15  114250-13201 GASKET (NON-ASB.) ガスケット（マフラーノンアスＬ６０／７０Ｖ 1    

16  114284-13500 MUFFLER ASSY, DRM マフラ　ＣＭＰ（ＤＲＭ　／Ｌ４０、７６Ｄ 1    

24  26106-060182 BOLT M 6X 18 PLATED ツバボルト　６Ｘ　１８ 1    

25  26216-080182 STUD M 8X 18 PLATED ウエコミボルト　　８Ｘ　１８ 2    

26  26306-080002 NUT ツバツキナット（ＵＢＳ　８ 2    

30  26106-060142 BOLT M 6X14 PLATED ツバボルト　６ｘ１４ 1    



L48N6-SMK (FOR MT-76D/86D)
4. CRANKSHAFT, PISTON & CAMSHAFT ／ クランクシャフト＆ピストン

BGY0

31
54
50 29

52
58

38

37
38

42

39
44
64
66

43

25

17
24

18

9 8 
8 

6 
6 

1 7 

MT-76D/86D Parts list

19



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

4. CRANKSHAFT,PISTON & CAMSHAFT/クランクシャフト＆ピストン ** BGY **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  71429C-14010 CAMSHAFT ( D ) ASSY /L48N カムシャフト（Ｄ）ＡＳＳＹ／Ｌ４８Ｎ 1    

6  114250-14200 TAPPET, SUC./EXH. タペツト　　　　／Ｌ４０ＡＤＲ 2    

7  114771-14260 TAPPET, F.O. タペット、　Ｆ．Ｏ．／Ｌ４０，４８ 1    

8  114250-14451 ROD,PUSH プッシュロッド　ＣＭＰ 2    

9  71429C-21100 CRANKSHAFT(DRM)ASSY /L48N クランクシャフト（ＤＲＭ　ＡＹ／Ｌ４８Ｎ 1    

17  103854-01221 NUT ナツト　　Ｍ１６Ｘ１．５ 1    

18  183250-21350 SPACER スペーサ（クランク 1    

19  114299-21470 FLYWHEEL/L48V/MT フライホイール／Ｌ４８Ｖ６／７６，８６Ｄ 1    

24  114250-21550 WASHER ザガネ（フライホイール 1    

25  22512-040120 KEY  4X 12 フエザーキー　　４Ｘ１２ 1    

29  714120-22720 PISTON W/RINGS(D)  / L48N ピストンＷ／リング（Ｄ）／Ｌ４８Ｎ 1    

31  714295-22500 RING SET,PISTON / L48V ピストンリングセット　／　Ｌ４８Ｖ 1    

37  114299-22300 PIN,PISTON ピストンピン　　　　　／Ｌ９０ 1    

38  22252-000190 CIRCLIP   19 トメワＣ（アナ　　１９ 2    

39  71429C-23010 ROD ASSY,CONNECTING/ L48N コネクティングロッドＡＳＳＹ／Ｌ４８Ｎ 1    

42  114770-23910 BUSH PISTON PIN ピストンピンメタル　ナイケイシアゲ 1    

43  119265-23200 BOLT, ROD ロッドボルト 2    

44  714770-23600 BEARING,CRANKPIN D=33 クランクピンメタル／Ｌ４８ＥＥ　Φ３３ 1    

52  714120-22620 PISTON W/RING OS=0.25/48N ピストンＷ／リングＯＳ＝０．２５／Ｌ４８Ｎ 1    

54  714295-22540 RING SET OS=0.25 / L48V リングセット　ＯＳ＝０．２５　／　Ｌ４８Ｖ 1    

58  714120-22580 PISTON W/RING OS=0.5/L48N ピストンＷ／リングＯＳ＝０．５／Ｌ４８Ｎ 1    

60  714295-22550 RING SET OS=0.5 / L48V リングセット　ＯＳ＝０．５／　Ｌ４８Ｖ 1    

64  714770-23610 BEARING,CRANKPIN U.S=0.25 クランクピンメタル　Ｕ．Ｓ＝０．２５ 1    

66  714770-23620 BEARING,CRANKPIN U.S=0.50 クランクピンメタル　Ｕ．Ｓ＝０．５０ 1    



L48N6-SMK (FOR MT-76D/86D)
5. LUB.OIL PUMP & GOVERNOR　／　LO ポンプ＆ガバナー

BGZ0

10 7
8

1 

9

22

23

13

11

14

58

63

15 28
21

31

30 29

564865 4364
50
49
54

52
52

47

 57

44 65
64

Fig.1

Fig.1



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

5.  LUB.OIL PUMP & GOVERNOR　／　ＬＯポンプ＆ガバナー ** BGZ **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  114250-32010 PUMP ASSY, LUB. OIL ジユンカツポンプ　ＣＭＰ 1    

7  114284-32070 COVER, LUB.OIL PUMP カバー、　オイルポンプ 1    

8  103338-32570 O-RING Ｏ―リング（ＬＯポンプフタ 1    

9  22312-030160 PARALLEL PIN 3X16 ヘイコウピン　　３Ｘ１６ 1    

10  26106-060122 BOLT M 6X 12 PLATED ツバボルト　Ｍ　６Ｘ　１２ 3    

11  114250-35110 STRAINER,LUB,OIL ＬＯフィルターＣＭＰ（Ｏリング付 1    

13  24341-000224 O-RING 1A S-22.4 Ｏリング　１Ａ　Ｓ　２２．４ 1    

14  26106-060162 BOLT M 6X 16 PLATED ツバボルト　　６Ｘ　１６ 1    

15  114771-61170 LEVER ASSY,GOVERNOR ガバナレバーＡＳＳＹ／Ｌ４８ＥＥＤＶＭＫ 1    

21  114770-61190 WASHER ザガネ（ガバナ 1    

22  714299-61700 GOVENOR ASSY / L48N6 ガバナＣＭＰ　／Ｌ４８Ｎ６ 1    

23  114299-61210 WEIGHT ASSY,GOVERNOR/L48N ウエイトＣＭＰ（ガバナ／Ｌ４８Ｎ６ 1    

28  114770-61520 BEARING, NEEDLE ニードルベアリング 2    

29  114770-61600 OIL SEAL オイルシ－ル　ガバナ　Ｌ１００Ａ 1    

30  114770-61610 WASHER, THRUST スラストワッシャ 1    

31  22322-030200 TAPER PIN 3X20 テーパーピン　　３Ｘ２０ 1    

43  114771-66050 HANDLE, REGULATOR レギュレータハンドル 1    

44  26116-040088 BOLT 4X8 ボルト　４Ｘ８ 1    

47  114772-66100 BASE, REGULATOR HANDLE ベース、　レギュレータハンドル 1    

48  114252-66252 SPRING, RETURN リターンスプリング（Ｔ 1    

49  114250-66440 BOLT, ADJUSTING アジヤスタボルト 1    

50  102100-67080 BOLT, ADJUSTING チヨウセイボルト（アウタワイヤー 1    

52  26106-060302 BOLT M 6X 30 PLATED ツバボルト　　６Ｘ　３０ 2    

54  26756-060002 LOCK NUT M 6 PLATED トメナツト　６ 2    

56  114770-66010 SPRING, REGULATOR スプリング（レギュレータ 1    

57  114250-66200 SPRING, RETURN モドシスプリング 1    

58  114211-66600 LIMITER ASSY,FUEL / L48N6 ＦＯリミッタＣＭＰ（２レバー／・Ｌ４８Ｎ６ 1    

63  26776-100002 LOCK NUT M10 PLATED ロックナット　Ｍ１０ 1    

64  114780-61090 TIN フウインヨウスズ 2    

65  22451-060000 WIRE 0.6 ツヅリセン　０．６ 2    



L48N6-SMK (FOR MT-76D/86D)
6. COOLING & STARTING DEVICE ／ クーリング＆スターティング

BHA0

1914
1817161215

11

9

23

25

13
21

22
10

24

7

8
3

4
5

12
26



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

6. COOLING & STARTING DEVICE ／  クーリング＆スターティング ** BHA **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  114299-45210 COVER, CYLINDER カバー、　シリンダ 1    

2  26106-060122 BOLT M 6X 12 PLATED ツバボルト　Ｍ　６Ｘ　１２ 1    

3  114771-45111 CASE, COOLING FAN / L48N6 クーリングファンケース（１７）／Ｌ４８Ｎ６ 1    

4  114250-45301 RUBBER, CUSHION ボウシンゴム（ファンケース 4    

5  114250-45310 COLLAR カラー（フアンケース 4    

7  114370-45351 BOLT, FAN CASE ボルト（ファンケース 4    

8  114650-45330 SEAL, FAN CASE シール（フアンケース　Ｌ＝９７０ 1    

9  114260-76251 RECOIL STARTER AY リコイルスタータ　ＡＹ／Ｌ４８ＥＥ，ＭＴ 1    

10  714260-76831 CASE (D) W/LABEL スタータケース（Ｄ）　　Ｗ／ＬＡＢＥＬ 1    

11  160260-76520 REEL リール 1    

12  160260-76530 RATCHET ラチエツト 1    

13  160260-76540 SPRING スパイラルスプリング　　／Ｌ４０ 1    

14  160260-76550 WASHER スラストワツシヤ　　／Ｌ４０ 1    

15  160260-76560 SPRING, FRICTION フリクシヨンスプリング　／Ｌ４０ 1    

16  160290-76570 SPRING, RETURN リターンスプリング　　／Ｌ４０ 1    

17  160260-76580 COVER, SPRING スプリングカバー　　　／Ｌ４０ 1    

18  160260-76590 PLATE, FRICTION フリクシヨンプレート　／Ｌ４０ 1    

19  160260-76600 CIRCLIP(E) Ｅガタトメワ　　　／Ｌ４０ 1    

21  160490-76600 NOB.STARTER/L48N6 スタータノブ　　　　／Ｌ４８Ｎ６ 1    

22  160260-76630 ROPE, STARTER スターターロープ 1    

23  114250-76590 PULLEY, STARTER スタータプーリ 1    

24  26106-060082 BOLT M 6X  8 PLATED ツバボルト　　６Ｘ８ 6    

25  26106-060122 BOLT M 6X 12 PLATED ツバボルト　Ｍ　６Ｘ　１２ 3    

26  129100-61850 PLUG 12, BORE ボアプラグ　１２ 1    



L48N6-SMK (FOR MT-76D/86D)
7. FUEL INJECTION PUMP　／　FO 噴射ポンプ

BHB0

23

9
8

10
5

10

11

2

19

22

20
4 

21

1 

44 
31

28

36

32

33
34
35

24

27

3

18



L48N6-SMK (MT-76D/86D) 2010/4/22

7. FUEL INJECTION PUMP　／　ＦＯ噴射ポンプ ** BHB **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  714139-51400 PUMP ASSY,F,INJECT./L48N6 ＦＯ噴射ポンプＡＳＳＹ／Ｌ４８Ｎ６ 1    

2  105546-51020 GASKET パツキン 1    

3  114250-51080 PLATE プレート 1    

4  114250-51160 SPRING スプリング（プランジャ 1    

5  114250-51300 VALVE ASSY.DELIVERY デリベリバルブ　ＣＭＰ 1    

8  105546-51330 SPRING, DELIV. VALVE スプリング 1    

9  114250-51340 HOLDER, F.I.P.DELIVERY デリベリホルダー 1    

10  124550-51350 GASKET, DELIVERY パツキン（デリベリ 2    

11  114350-51400 BODY, FUEL INJECTION PUMP ホンタイＣＭＰ（ポンプ　／Ｌ４８Ｎ６ 1    

18  22351-020006 SPRING PIN 2X 6 スプリングピン　２．０ＡＸ　　６ 2    

19  114250-51600 LEVER ASSY, CONTROL コントロールレバー　ＣＭＰ 1    

20  114250-51640 SEAT (A), SPRING スプリングシート（Ａ） 1    

21  114250-51650 SEAT (B), SPRING スプリングシート（Ｂ） 1    

22  22351-030008 SPRING PIN 3X 8 スプリングピン　３．０ＡＸ　　８ 1    

23  714139-53100 VALVE AY FUEL INJECTION ＦＯ噴射弁ＣＭＰ　／Ｌ４８Ｎ６ 1    

24  114139-53050 NOZZLE ASSY,F.INJECT/L48N ノズルＣＭＰ（１５０Ｐ１９４ＬＡＢ１ 1    

27  114250-53080 NUT, NOZZLE CASE ナツト（ノズルトリツケ 1    

28  114139-53100 HOLDER ASSY /L48N6 ノズルホルダＣＭＰ　／Ｌ４８Ｎ６ 1    

31  22351-025005 PIN /L70N スプリングピン　／Ｌ７０Ｎ 1    

32  114250-53120 SPRING, NOZZLE スプリング（ノズル 1    

33  114250-53130 SEAT, NOZZLE SPRING シート（ノズルスプリング 1    

34  114250-53140 PLATE, STOP ストツププレート 1    

35  114250-53210 PIN ピン（ノズルイチギメ 2    

36  114250-53600 SHIM PACK シム　ＣＭＰ 1    

44  114120-59800 PIPE,FUEL INJECTION/L48N6 ＦＯ噴射管ＣＭＰ　／Ｌ４８Ｎ６ 1    



L48N6-SMK (FOR MT-76D/86D)
9. TOOL, LABEL & GASKET SET ／ 工具、 ラベル＆ガスケットセット

BHC0

1 2 3 4

5

6
7 8

10

11 12 13 14

15

16
17 23 25 26 27 28 29

3433323130

24

35 36 37 38



L48N6-SMK (FOR MT-76D/86D) 2010/4/22

9. TOOL,LABEL & GASKET SET／工具、ラベル＆ガスケットセット ** BHC **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

2  114299-07110 LABEL,YANMAR ラベル、ヤンマーマーク 1    

5  114261-07350 LABEL ラベル（ディーゼル 1    

6  114220-07130 LABEL,HOT SURFACE/L48N6 ラベル（ホットサーフェス 1    

10  714250-92100 TOOL KIT /L70N コウグＣＭＰ　／Ｌ７０Ｎ 1    

11  114250-92600 BAG, TOOL コウグブクロ 1    

12  104200-92350 DRIVER, SCREW ドライバー（サシカエシキ 1    

13  28110-100120 WRENCH 10X12 スパナ　１０Ｘ１２ 1    

14  28110-140170 WRENCH 14X17 スパナ　１４Ｘ１７ 1    

15  28210-000150 FEEDER, OIL オイルサシ 1    

16  114139-92600 GASKET SET(NON-ASB)/L48N6 ガスケットセット（ノンアス）／Ｌ４８Ｎ６ 1    

17  114771-01330 GASKET, CYLINDER HEAD CMP ガスケット、　シリンダヘッド 1    

23  114250-01380 O-RING Ｏリング（タペツトシツ 1    

24  114250-01412 GASKET, CRANK CASE パツキン（クランクケースカバー 1    

25  24311-000180 O-RING 1A P-18.0 Ｏリング　１Ａ　Ｐ　１８．０ 2    

26  114250-01841 GASKET パツキン（テンケンマドフタ） 1    

27  22190-160002 SEAL WASHER 16S シールワツシヤ（コマル．ニトリル）１６ 2    

28  114250-11340 SEAL, VALVE STEM バルブステムシール 2    

29  114339-11551 GASKET, NOZZLE /L70N ノズルシート　／Ｌ７０Ｎ 1    

30  114339-11451 PROTECTOR, NOZZLE /L70N プロテクタ、ノズル　／Ｌ７０Ｎ 1    

31  114771-11310 GASKET, BONNET パッキン（ベンワンシツ／Ｌ４８ＥＥ 1    

32  114299-12210 GASKET,AIR CLEANER / L48V ガスケット、エアクリーナー　／　Ｌ４８Ｖ 2    

33  114771-12200 GASKET, AIR INTAKE ガスケット、　インテークパイプ 1    

34  114250-13201 GASKET (NON-ASB.) ガスケット（マフラーノンアスＬ６０／７０Ｖ 1    

35  103338-32570 O-RING Ｏ―リング（ＬＯポンプフタ 1    

36  23414-080000 PACKING  8 パツキン（マル　　８ 1    

37  24341-000224 O-RING 1A S-22.4 Ｏリング　１Ａ　Ｓ　２２．４ 1    

38  24341-000150 O-RING 1A S-15.0 Ｏリング　１Ａ　Ｓ　１５．０ 1    



L48N6-SMK (FOR MT-76D/86D)
10. ACCESSORIES　／　アクセサリーズ

BHD0

FUEL INJECTION VALVE

FUEL INJECTION PUMP

FUEL TANK

1

3

2

20
21

23
19

11
13

12

10

18
4

14

5

15

16

17

6
8

6

7
9

22
Fig1

Fig4
Fig3

L48N6-SMK



L48N6-SMK （FOR MT-76D/86D) 2010/4/22

10. ACCESSORIES　／　アクセサリーズ ** BHD **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1  114284-12200 GASKET, AIR INTAKE パッキン（キュウキエンチョウ 1    

2  183254-55120 STRAINER ASSY, FUEL ＦＯフィルタ　　／Ｌ４０Ａ，７６Ｄ 1    

3  24341-000450 O-RING 1A S-45.0 Ｏリング　１Ａ　Ｓ－４５．０ 1    

4  114139-59100 PIPE ASSY,FO /L48N6-SMK ＦＯパイプ　ＣＭＰ／Ｌ４８Ｎ６－ＳＭＫ 1    

5  114284-59021 PIPE CMP,FO B /L48N6-SMK ＦＯパイプ　Ｂ　ＣＭＰ／Ｌ４８Ｎ６－ＳＭＫ 1    

6  23080-013000 CLAMP 13,HOSE ホースクランプ　１３ 2    

7  114780-59070 PIPE,FO(PUMP-TANK/L48N6-S ＦＯパイプ（ポンプータンク／Ｌ４８Ｎ６－Ｓ 1    

8  114249-59410 PIECE ( FOT / L48N6-SMK ピース　（　ＦＯＴ　／　Ｌ４８Ｎ６－ＳＭＫ 1    

9  23080-014000 CLAMP 14 ホースクランプ　１４ 1    

10  114284-59030 PIPE ASSY,FUEL A ＦＯパイプＡ　ＣＭＰ 1    

11  106990-44660 BAND, HOSE 12.5 ホースバンド　φ１２．５ 1    

12  124766-59050 CLAMP 11.5 ホースクリツプ（マル　１１．５ 1    

13  183266-59050 HOSE, RUBBER 8X13X255 ゴムホース　（８．０ｘ１３．０ｘ２５５ 1    

14  114139-59180 PIPE AY,RETURN/L48N6-SMK ＦＯＴ（モドシＣＭＰ／Ｌ４８Ｎ６－ＳＭＫ 1    

15  124722-59050 CLAMP 9 ホースクリツプ（マル　　９ 1    

16  114654-59070 PIPE, FUEL RETURN ＦＯ－Ｔモドシ 1    

17  124066-59100 CLAMP 8 /L70N ホースクリップ（マル　８　／Ｌ７０Ｎ 1    

18  114284-59710 JOINT サンポウツギテ 1    

19  114250-66440 BOLT, ADJUSTING アジヤスタボルト 1    

20  160260-78700 CLAMP, WIRE コードクランプ 2    

21  22512-040120 KEY  4X 12 フエザーキー　　４Ｘ１２ 1    

22  26226-100452 STUD BOLT ウエコミボルト　１０Ｘ４５／Ｌ４８ 2    

23  26756-060002 LOCK NUT M 6 PLATED トメナツト　６ 1    



 



 



本 社

大 阪 支 店

札 幌 営 業 所

仙 台 営 業 所

新 潟 出 張 所

北関東営業所

長 野 出 張 所

中 部 営 業 所

金 沢 出 張 所

中 国 営 業 所

四 国 出 張 所

九 州 営 業 所

南九州出張所

沖 縄 出 張 所

部 品 課

サ ー ビ ス 課

・館林物流センター　・技術研究所　・館林工場　・春日部工場

≪部品サービスセンター≫

東京都千代田区猿楽町 1丁目 4番 3号
電話 03-3292-1411　FAX 03-3233-0530
大阪市西区立売堀 3丁目 3番 10号
電話 06-6541-9631　FAX 06-6541-9660
札幌市白石区流通センター 6丁目 1番 48号
電話 011-892-6920　FAX 011-892-6344
仙台市若林区卸町 5丁目 1番 16号
電話 022-238-1521　FAX 022-238-0331
新潟市西区小新 2丁目 16番 11号

電話 090-7422-8801　FAX 03-3233-0530
館林市近藤町 178番地

電話 0276-74-6452　FAX 0276-74-6538
長野市稲里町中央 3丁目 23番 7号　E-3

電話 080-1013-9542　FAX 03-3233-0530
名古屋市中村区則武 1丁目 9番 4号
電話 052-451-7191　FAX 052-451-0315
金沢市藤江北１丁目 331番地 306号

電話 080-1013-9538　FAX 052-451-0315
広島市安佐南区祇園 3丁目 45番 11号
電話 082-875-8561　FAX 082-875-8560
高松市今里町 6番 2号
電話 087-868-5111　FAX 087-868-5551
福岡市博多区博多駅南 5丁目 22番 5号
電話 092-431-5523　FAX 092-431-5707
鹿児島市宇宿八丁目 6番 11号 102
電話 080-1013-9558　FAX 092-431-5707
那覇市安謝 1丁目 18番 10号　パークサイドM201号

電話 090-7440-0404　FAX 098-867-1167

春日部市緑町 3丁目 4番 39号
電話 048-734-2401　FAX 048-736-6787
春日部市緑町 3丁目 4番 39号
電話 048-734-2402　FAX 048-734-7678

〒101-0064

〒550-0012

〒003-0030

〒984-0015

〒950-2023

〒374-0042

〒381-2217

〒453-0014

〒920-0345

〒731-0138

〒760-0078

〒812-0016

〒890-0073

〒900-0003

〒344-0063

〒344-0063

HEAD OFFICE
No.4-3, Sarugakucho 1-chome,
Chiyoda-ku, Tokyo, 101-0064,

Japan


	01_L48N6-SMK_表紙
	02_REMARK INDEX EXP
	03_REMARK INDEX JPN　
	04_1シリンダブロック
	05_1シリンダブロック
	06_2シリンダヘッド＆ボンネット
	07_2シリンダヘッド＆ボンネット
	08_3エアクリーナー＆マフラー
	09_3エアクリーナー＆マフラー
	10_4クランクシャフト、ピストン＆カムシャフト
	11_4クランクシャフト、ピストン＆カムシャフト
	12_5LOポンプ＆ガバナ
	13_5LOポンプ＆ガバナ
	14_6クーリング＆スターティング
	15_6クーリング＆スターティング
	16_7FO噴射ポンプ＆FO噴射弁
	17_7FO噴射ポンプ＆FO噴射弁
	18_9工具、銘板＆パッキンセット
	19_9工具、銘板＆パッキンセット
	20_10アクセサリーズ
	21_10アクセサリーズ
	22_白紙のページ
	23_白紙のページ
	24_和英_裏表紙



